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QUALITY CERTIFICATE

HAMHS
P/0 No. 11324 ! = AIS = ANEIl YT
L/C No. BB T = gl Al' == CERTIFICATE No. : 20120118 - 010
T (HUSTEEL CO.,LTD.) 'ETE
ISSUED DATE - 2012. 01. 18. CJHEAD OFFICE : Shinan 8/D 15F, 943~19, Daechi—dong MANUFACTURED No.:  2011-12-210
HEY Kangnam-—ku, SEOUL 135-845, KOREA 22 X
COMMODITY E.R.W. STEEL PIPE (ODANGJIN PLANT: 569-1 . BUGOK-RI,SONGAK-MYEON, DANGJIN-GUN, SUPPLIER © HUSTEEL CO.,LTD.
HWERA CHUNGCHEONGNAM-DO,KOREA 220
. BDAEBUL PLANT: 11 BLOCK DAEBUL NATIONAL INDUSTRIAL COMPLEX .
SPECIFICATION : APl 5L-B/ASTM A53B ’ ' CUSTOMER :
/ NABUL-RI, SAMHO—MYEON.YOUNGAM-KUN,CHULLANAM—DO.KOREA ZL;ESDP';%NC HUAC Y CIAS.,
. =214 o EAE l 3 & &
= 533 ORDER SIZE =z TENSILE TEST = CHEMICAL COMPQSITION{(%)
o= o NOMINAL o = T
ITEM| HEAT NO. QUANTITY [ szus | sn WEIGHT amzc | amze |oss| oo i i T .
wo. | won TYPE | "piecES) SIZE oD W, 20| 7S ve ELE yR | C | Si{Mn} P | S i Cu | Cr ‘ Ni I Mo| V | Nb| Ti | B PCM | CEQ
. {rmm) (i) |LENGTH (1b/5)
(inch) m ! (1) i . (YS/TS -2 \ -3 -2 -3 -4 l
& & 3 (psi) (psi) (%) y @
1 | SP19363 | BPEB 107 12 3/4 323.9 0.225 20 30.13 67585 45830 34 14]17] 7915 4 | 16 15 i1 ]127 2| 1
2 | SP19366 | BPEB 146 12 3/4 323.9 0.225 20" 30.13 68455 46410 40 1311117514 8 | 15|19 10 111 3 |10
I
| | |
sorAlE ‘ iz gecIAE | \ s7ANE | R
HYDROSTATIC o % QER SESABAE| ZINC COATING | IMPATC TEST es.
sHUST BEAME S VISUAL | FLATT- | W ! R MISTL T
TEM TEST | ear A% | HaRDNESS | CIRCUMFERENGE St TEST | g | ewne | D G| CNERGYO) Meg. oo
- % NERGY(J
NO-y TP RE- | TREATMENT | - (u.1) TEST CRWeLDS | WzC | CsT | DIMEN-| (BEND) TITIT ™ P sz @ @ REMARKS
es) | Pe (©) (HV) N - hide @/t | (TMES)| SION | TEST L
® \ ® 1 L (e
1 840 |GOOD! ACCEPT 68613 ‘ [ ACCEPT| GOCD | 1 0.1 I 17 |@Latest edition per
2 840 GOOD\ ACCEPT 69483 \ ‘ACCEPT GOo0D \ 0.1 l 16 API 5LB (44th,2008) /
i 1 ! ] ASTM A53B(2010)
\ ll \ i ‘1 | l ; @HARDNESS MAX. 22 HRC AS
| 11 | ‘ \ | ‘ 1‘ ‘ 1 PER NACE MR 0175
i l !
\ ‘1 ' | Lo k\
1 !
1 l \ . | ‘ \ .
N | @TYPE BPE BLACK PLAIN ENDS BPEB 8PE BEVELLED BTE BLACK THREADED ENDS BTG BLACK THREADED & COUPLED GPE GALVANIZED PLAIN £NOS GTE GALVANIZED THREADED ENDS GTC GALVANIZED THREAD & COUPLED
0 | @0.0. outsioe DiaMETER @W.T. WALL THICKNESS @CHEMICAL COMPOSITION CHECK-ANALYSIS/UNIT =2:1/%100 —3:1/%1000 —4:1/x10000 TR TRACE (®TP TESTING PRESSURE ®NDT NON-DESTRUCTIVE TEST
T | E.T €DDY CURRENT TEST U.T uLTRASONIC TEST @DWZC WEIGHT OF ZINC COATING CST COPPER SULPHATE TEST @WDT WELD DUCTILITY TEST RGT RING GAGE TEST MGT METALLOGRAPHIC TEST @8S.T STRAIGHTNESS
£ | @P=Position B:Base Metal, CL:Center Line @SPECIMEN SIZE, A:10x10mm, B:10x7.5mm, C:10x6.7mm, D:10x5.0mm, @ RES.MAG. : RESIDUAL MAGNTISM
SIGNATURE = MES oy 70| BE A & ZA HHGIHESS SHELC SIGNATURE % .
WE HEREBY CERTIFY THAT THE PRODUCTS HEREIN HAVE BEEN MADE AND TESTED IN ACCORDANCE Y.
SURVEYOR TO: [ WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ORDER. MANAGER OF QUALITY ASSURANCE TEAM
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